wEPA
Fact Sheet

Public Comment Start Date: June 11, 2008
Public Comment Expiration Date: July 11, 2008

Technical Contact:  John Drabek
(206) 553-8257
800-424-4372, ext. 8257
drabek.john@epa.gov

Proposed Reissuance of a National Pollutant Discharge Elimination System (NPDES)
Permit to Discharge Pollutants Pursuant to the Provisions of the Clean Water Act (CWA)

Town of Coulee Dam
300 Lincoln Ave
Coulee Dam, WA 99116

EPA Proposes To reissue NPDES Permit No. WA-002028-1

EPA proposes to reissue the NPDES permit for the facility referenced above. The draft permit
places conditions on the discharge of pollutants from the wastewater treatment plant to waters of
the United States. In order to ensure protection of water quality and human health, the permit
places limits on the types and amounts of pollutants that can be discharged from the facility.

This Fact Sheet includes:

= information on public comment, public hearing, and appeal procedures

= alisting of proposed effluent limitations and other conditions for the facility
= amap and description of the discharge location

= technical material supporting the conditions in the permit


mailto:drabek.john@epa.gov

Fact Sheet NPDES Permit #WA-002028-1
Page 2 of 22

Public Comment

Persons wishing to comment on, or request a Public Hearing for the draft permit for this facility
may do so in writing by the expiration date of the Public Comment period. A request for a
Public Hearing must state the nature of the issues to be raised as well as the requester’s name,
address and telephone number. All comments and requests for Public Hearings must be in
writing and should be submitted to EPA as described in the Public Comments Section of the
attached Public Notice.

After the Public Notice expires, and all comments have been considered, EPA’s regional
Director for the Office of Water and Watersheds will make a final decision regarding permit
issuance. If no substantive comments are received, the tentative conditions in the draft permit
will become final, and the permit will become effective upon issuance. If substantive comments
are received, EPA will address the comments and issue the permit. The permit will become
effective no less than 30 days after the issuance date, unless an appeal is submitted to the
Environmental Appeals Board within 30 days.

Documents are Available for Review

The draft NPDES permit and related documents can be reviewed or obtained by visiting or
contacting EPA’s Regional Office in Seattle between 8:30 a.m. and 4:00 p.m., Monday through
Friday at the address below. The draft permits, fact sheet, and other information can also be
found by visiting the Region 10 NPDES website at “http://epa.gov/r10earth/waterpermits.htm.”

United States Environmental Protection Agency

Region 10

1200 Sixth Avenue, OWW-130

Seattle, Washington 98101

(206) 553-0523 or

Toll Free 1-800-424-4372 (within Alaska, Idaho, Oregon and Washington)

The fact sheet and draft permits are also available at:

CCT Office of Environmental Trust 13 Methow Street, Colville Indian Agency
P.O. Box 150 Nespelem, WA 99155
Phone: (509) 634-2428; Fax: (509) 634-2427

Nespelem Resource Center (Library) Arrow Lakes Avenue, Colville Indian Agency
P.O. Box 150 Nespelem, WA 99155
Phone: (509) 634-2791; Fax: (509) 634-2790

Nespelem Community Center Omak Lake Road (River Road)
P.O. Box 150 Nespelem, WA 99155
Phone: (509) 634-2370; Fax: (509) 634-2375

Omak Community Center 601 S. Benton Street
P.O. Box 862 Omak, WA 98841
Phone: (509) 422-7415; Fax: (509) 422-7431


http://epa.gov/r10earth/waterpermits.htm.%E2%80%9D

Fact Sheet NPDES Permit #WA-002028-1

Page 3 of 22

o] 0] )1 L O P PR OPPR PP 4
DR N o] o] [oF1 o | TSROSO 7
A, General INFOrMALION ........ooiiiiiii et sb e e nreas 7
I, Facility INfOrmation. ..o 7
HTL. RECEIVING WALEK ...ttt et e e te e steenneaneenreeteaneenneens 8
A, Water QUality STANAAIGS. ........ccoveiieiieece e a e eenreas 9
IV, EffIUENT LIMITATIONS. .....i it 10
A.  Basis for Effluent LIMITations ........c.coeiiiiiiiiiiniiee s 10
B Proposed Effluent LIMItatioNS........ccoiiiiieiiiieeeese e 10
V. MONItoring REQUITEMENTS .......oiiiiiie ettt 12
A.  Basis for Effluent and Surface Water Monitoring.........ccoccevereeiininnienene e 12
B EFfIUENt MONITOTING ....eeeec et re e e enes 12
V1. Sludge (Biosolids) REQUIFEMENTS........ccveiiiieiieieciese e 13
VIL.  Other Permit CONITIONS.........coiiiiiiieiieeie et 13
A, Quality ASSUIANCE PIAN ......ooiiiiiiiieiee et 13
B.  Operation and Maintenance Plan............ccccoiveiiiiiieii e 14
T B TS o[ o [ O 1 (<] ¢ T DU P TR OPRURRTR 14
D.  Standard Permit PrOVISIONS ........c.cooiiiiiiiiiieiesie s 14
VI, Other Legal REQUITEMENTS ......ccviiieiree e 14
A, ENdaNgered SPECIES ACL......cuiiiiiieieiie i ere et se e e et e st esreeaennee e 14
B.  Essential Fish HabIat ..........cccooiiiiii e 14
C.  State CertifiCAION ......cveieieii ettt 15
D.  Permit EXPIFATION.....coiiiiiiie ettt ettt sb et e e b sneenne e 15
APPENAIX A FACHITY IMAP .ttt ae e 16
ApPPeNdiX B: FIOW DIAQIam ........ccoiveiiiieiecie ettt ae e ste e sneesaeeneenne e 18
Appendix C: Basis for Effluent LIMITS.........cccooiiiiiiiieeee e e 20
A.  Technology-Based Effluent LImitS .........cccoeiiiiiiiiiic e 20

B.  Water Quality-based Effluent LIMItS .........cccooiiiiiiiiiiice e 21



Fact Sheet

Acronyms

7Q10 7 day, 10 year low flow
ACR Acute-to-Chronic Ratio
AML Average Monthly Limit

ASR Alternative State Requirement

AWL Average Weekly Limit

BA Biological Assessment

BAT Best Available Technology economically achievable
BCT Best Conventional pollutant control Technology

BODs Biochemical oxygen demand, five-day
BMP Best Management Practices

°c Degrees Celsius
CFR Code of Federal Regulations
CFS Cubic Feet per Second

COD Chemical Oxygen Demand
CSO Combined Sewer Overflow
Cv Coefficient of Variation
CWA Clean Water Act

DMR Discharge Monitoring Report

DO Dissolved oxygen

EA Environmental Assessment

EFH Essential Fish Habitat

EIS Environmental Impact Statement
EPA U.S. Environmental Protection Agency
ESA Endangered Species Act

FR Federal Register

gpd Gallons per day

IC Inhibition Concentration

I/ Infiltration and Inflow

LA Load Allocation

LTA Long Term Average
mg/L Milligrams per liter

NPDES Permit #WA-002028-1
Page 4 of 22



Fact Sheet

ml

ML
Hg/L
mgd
MDL
MF
MPN
NEPA
NOAA
NOI
NPDES
NSPS
oww
Oo&M
PCS
POTW
PSES
PSNS
QAP
RP
RPM
RWC
SIC
SPCC
SS
SSO
S.U.
TMDL
TRC
TRE
TSD

NPDES Permit #WA-002028-1

milliliters

Minimum Level

Micrograms per liter

Million gallons per day

Maximum Daily Limit or Method Detection Limit
Membrane Filtration

Most Probable Number

National Environmental Policy Act

National Oceanic and Atmospheric Administration
Notice of Intent

National Pollutant Discharge Elimination System
New Source Performance Standards

Office of Water and Watersheds

Operations and maintenance

Permit Compliance System

Publicly owned treatment works

Pretreatment Standards for Existing Sources
Pretreatment Standards for New Sources

Quality assurance plan

Reasonable Potential

Reasonable Potential Multiplier

Receiving Water Concentration

Standard Industrial Classification

Spill Prevention and Control and Countermeasure
Suspended Solids

Sanitary Sewer Overflow

Standard Units

Total Maximum Daily Load

Total Residual Chlorine

Toxicity Reduction Evaluation

Technical Support Document for Water Quality-based Toxics Control
(EPA/505/2-90-001)

Page 5 of 22



Fact Sheet

TSS Total suspended solids

USFWS  U.S. Fish and Wildlife Service
USGS United States Geological Survey
WLA Wasteload allocation

WQBEL Water quality-based effluent limit
WQS Water Quality Standards

WWTP  Wastewater treatment plant

NPDES Permit #WA-002028-1
Page 6 of 22



Fact Sheet NPDES Permit #WA-002028-1
Page 7 of 22

I. Applicant

A. General Information
This fact sheet provides information on the draft NPDES permit for the following entity:

Town of Coulee Dam
NPDES Permit # WA-002028-1

Physical Address:
101 Beaver Drive
Coulee Dam, WA 99116

Mailing Address:
300 Lincoln Ave
Coulee Dam, WA 99116

Contact:
Barry Peacock, Supt. of Public Works
(509)633-0160

I1. Facility Information

The City of Coulee Dam operates a publicly owned waste treatment facility (POTW) located on
Beaver Drive on the Colville Confederated Tribes Reservation. A location map is included as
Appendix A. The facility provides secondary treatment for an estimated service total population
of 1,277. As part of this load the treatment plant services the Town of Elmer with a population
of 267 via a force main and lift station. The facility accepts conventional pollutant loads and
generates sewage sludge. The facility receives no industrial wastewater. The facility’s collection
system consists only of separate sanitary sewers.

The POTW is owned and operated by the Town of Coulee Dam. It was built in 1972 and
modified in 1978 to accommodate sewage from Elmer City. The facility was evaluated as a part
of the 1978 upgrade and was found to have the following design capacities:

Flow 0.503 mgd

Peak Flow 1.886 mgd

BOD 1000 Ibs/day

Maximum loading 20 Ibs/1000 cubic feet of ditch volume/day
Population Equivalent 3,200 people

The treatment system is composed of preliminary treatment bar screens and two grit removal
chambers followed by a 374,000 gallon oxidation ditch with a detention time of 22 hours. An




Fact Sheet NPDES Permit #WA-002028-1
Page 8 of 22

oxidation ditch is a modified activated sludge biological treatment process that utilizes long
solids retention times to remove biodegradable organics. Flow to the oxidation ditch is aerated
and mixed with return sludge from a secondary clarifier. A process flow diagram is shown in
Appendix B. A 42 inch diameter by 10 foot surface disc aerator is used to circulate the mixed
liquor. The mixing process entrains oxygen into the mixed liquor to foster microbial growth and
the motive velocity ensures contact of microorganisms with the incoming wastewater. The
aeration sharply increases the dissolved oxygen (DO) concentration but decreases as biomass
uptake oxygen as the mixed liquor travels through the ditch. Solids are maintained in suspension
as the mixed liquor circulates around the ditch. The oxidation ditch effluent is settled in a 30 foot
diameter separate secondary clarifier with detention time of 3.8 hours.

Effluent is chlorinated in a 26,200 gallon contact chamber with detention time of 93 minutes
prior to discharge to the diffuser. In all variations of treatment processes excess sludge will be
produced. In the particular treatment process utilized in the Coulee Dam treatment plant, an
aerobic biological sludge is produced.

The sludge is removed from the treatment process at approximately three feet below the surface
of the oxidation ditch and then is pumped to a twelve bag Draimad de-watering machine where
polymer is injected into the sludge then dewatered through porous bags. The bags are then
removed to an asphalted area and continue to dry on wooden pallets for approximately four to six
months depending on weather conditions.

Biosolids are then removed from bags and hauled to the town’s local municipal solid waste
landfill where biosolids will be used as bulk interim cover, which is not top covering but mixed
under the top cover.

The previous NPDES Permit for this facility was issued by EPA on October 11, 1999. The
permit expired on October 11, 2004. The Town of Coulee Dam submitted a complete
application for permit reissuance on August 26, 2005.

The facility is unchanged from 1993 to present.

I11. Receiving Water

This facility discharges to the Columbia River on the Colville Reservation. A 10" dual ported
pipeline extends approximately 60 feet into the Columbia River. Treated wastewater is
discharged at this location downstream of Grand Coulee Dam. The discharge is well east of the
centerline of the River within the boundaries of the Colville Confederated Tribes Reservation. A
location map is shown in Appendix A. The sludge is disposed by land application.

During the three years 2005 through 2007 the POTW had the following effluent quality (from
Discharge Monitoring Reports):

Flow: 0.186 mgd

BOD Effluent: 6 mg/l highest weekly average,
4 mg/l highest monthly average (97% removal)




Fact Sheet

NPDES Permit #WA-002028-1
Page 9 of 22

TSS Effluent:

10 mg/l highest weekly average,
8 mg/l highest monthly average (94% Removal)

Enterococci Bacteria:

4 #/100 ml highest geometric mean over 30 days,

Daily maximum average 10 #/100 ml.

The highest maximum daily concentration monitored was
37 #/100 ml.

Chlorine:

0.3 mg/I average of monthly averages,
0.4 mg/l highest monthly average

The Town of Coulee Dam POTW violated the pH effluent limitation twice in the last three years.
No other violations of the effluent limitations were reported for this three year period. The
DMRs sent to the Town of Coulee Dam by EPA listed e-coli as the parameter but listed the
permit effluent limits for enteroccoci. Coulee Dam submitted the permit required enteroccoci
analysis on this DMR. The Town of Coulee Dam did not violate the monthly average or the
single sample enteroccoci limits.

A. Water Quality Standards

Section 301(b)(1)(C) of the CWA requires the development of limitations in permits
necessary to meet water quality standards by July 1, 1977. Federal regulations at 40 CFR
122.4(d) require that the conditions in NPDES permits ensure compliance with the water
quality standards of all affected States. A tribe’s water quality standards are composed of use
classifications, numeric and/or narrative water quality criteria, and an anti-degradation
policy. The use classification system designates the beneficial uses (such as drinking water
supply, contact recreation, and aquatic life) that each water body is expected to achieve. The
numeric and narrative water quality criteria are the criteria deemed necessary by the tribe to
support the beneficial use classification of each water body. The anti-degradation policy
represents a three-tiered approach to maintain and protect various levels of water quality and

uses.

The Colville Business Council adopted water quality standards that classify this reach as
Class I but were not approved by EPA:

Columbia River from northern Reservation boundary to Chief Joseph Dam:  Class |

The water quality standards promulgated in the Code of Federal Regulations did not
specifically classify the Columbia River. Title 40CFR31.35(g)(8) classifies all waters not
specifically assigned to a classification of the reservation as Class Il. The differences are

shown below:
Parameter Class | Class I

DO 9.5 8.0

Temperature 16 degrees Celsius 18 degrees Celsius

Bacteria Fecal Coliform: Enterococci:
14 organisms/100mL, with not 16 counts per 100mL 30
more than 10 percent of samples day average
exceeding 43 organisms/100mL. no sample greater than 75




Fact Sheet NPDES Permit #WA-002028-1
Page 10 of 22

per 100mL

pH 6.5t08.5 6.5t08.5

The beneficial uses from 40CFR31.35(f)(2) are:

Class Il (Excellent)--(i) Designated uses. The designated uses
include but are not limited to, the following:

(A) Water supply (domestic, industrial, agricultural).

(B) Stock watering.

(C) Fish and shellfish: Salmonid migration, rearing, spawning, and
harvesting; other fish migration, rearing, spawning, and harvesting;
crayfish rearing, spawning, and harvesting.

(D) Wildlife habitat.

(E) Ceremonial and religious water use.

(F) Recreation (primary contact recreation, sport fishing, boating
and aesthetic enjoyment).

(G) Commerce and navigation.

1VV. Effluent Limitations

A. Basis for Effluent Limitations

In general, the CWA requires that the effluent limits for a particular pollutant be the more
stringent of either technology-based limits or water quality-based limits. Technology-based
limits are set according to the level of treatment that is achievable using available
technology. A water quality-based effluent limit is designed to ensure that the water quality